APPLICATION CHART

FRONT CUT MOWER ATTACHMENTS
FMb2, FM4212, FM4218, FM5212
FMb5218, FME218 MIOWERS

FCSB51 SNOWBILOWER

FCUBS54 UTILITY BLADE

EDL ELECTRIC DECK LIFT

VB4252, VB62 VAC BLOWER

FCBC BARREL COLLECTOR

FCMGB GRASS BOX

Parts Catalog 8-3250

6-92-RP-500-207

FRONT CUT MOWER MODEL ATTACHMENT MODEL

5012 FMB2R, FM4212, FM5212 MOWER DECK

FCSB51, SNOWBLOWER

FCUB54 UTILITY BLADE

5018 FM52R, FM4218, FM5218, FM6218
MOWER DECK

FCSBE1 SNOWBLOWER

FCUBS4 UTILITY BLADE

VAC BLOWER MODEL USE ON DECK MODEL

uB42562 FM4212, FM5212, FM4218, FM5218

UB62 FM&6218



2 GENERAL INFORMATION

INDEX
There is an index at the front and rear of this catalog.

The front index is an alphabetical index of the major
groups or assemblies.

The rear index is a numerical index of the part
numbers and pages on which these numbers are
shown.

ILLUSTRATION

Each illustration in this catalog shows a group of
parts or components. These parts and components
are aligned approximately as the parts and com-
ponents on your machine. Each part and component
in an illustration has a reference number. These
reference numbers are in a list on the page opposite
of the iliustration. Next to the reference number is
the part number, description and required quantity
of the part shown in the illustration.

UAR - “tse as required’’ indicates that the part
quantity is variable.

NSS - "Not sold separately’’ indicates that the part
is only availabie as a component of an assembly or
the part must be purchased locally. if the part is an
assembly component, the description will be in-
dented under the assembly description in the parts
list.

O/L - "QObtain localy’”

** - “"Footnotes’’ are added to a part number when
more information is needed for identification. They
only relate to the part numbers indicated.

INDENTED DESCRIPTIONS

An assembly can have many components. The com-
ponents of an assembly are indicated by an indented
description. The guantity for an indented part is the
total needed for that complete assembly. See the
example.

PARTS ORDERS

All orders must include the following information:
1. Correct part number.

2. Complete description of part or component,

Total quantity of each part or component.

oW

Product model number.

b. All necessary product identification numbers. -

6. Method for sending the parts.
7. Complete and correct address.
CATALOG REVISIONS

As the product changes, new pages will be available
for your catalog. A notice will be issued.

IMPORTANT: Put all revisions into the catalog as
soon as possible.

RIGHT HAND AND LEFT HAND
IDENTIFICATION

The words right hand (RH) and left hand (LH} as us-
ed in this catalog indicate the direction while you are
in the operator's seat in the normal operating
position.

REF. PART NO. DESCRIPTION REQ'D
C bbisg CYLINDER ASSY -rear steering . .. ... ..ottt 1
28 C 56208 SOCKET ASSY -rearcylinder .. ... ... .. . .. . e 1
29 C bbys6 PLUG - adjusting, socket assy ............ .. ... .iierinn. . 1
30 C 55857 SEAT -socket ball . . .. ... 2
31 C B6210 SPRING - socket ... ... . . . .. 1
32 C 56209 SEAT -socket spring . .. ... e e 1
33 G 45178 CLAMP ASSY - 80CKEBL 858Y . . .. ..ottt it i e e 1
16- 836 BOLT - 1/2" x 2-1/4" N.F. hex .. ... i s 1
34 132- 104 PIN - cotter, 3/16" x 3" .. . . . e 1
35 C 55889 STUD - ball, socket & cylinder . .. . ... .. ... ... .. ... .. ... 2
36 13- 410 BOLT - 1/4" x B/8" N.C., hex. ... ... . ... . i, 4
37 92- 4 LOCK WASHER - 1/4"" SAE .. .. ... . . . e 4



TABLE OF CONTENTS

FM52R MOWER DECK

Mower Deck and Attaching Parts . .. ........ 5
Gear Box . .. .. ... e 21
Pecals . . ... .. ... .. 27

FM4212 AND FM 4218 MOWER DECK

Mower Deck and Attaching Parts . . ... ...... 9
MowerDrive .. .. ... ... ... ... 11
GearBox . ... ... . . . e e 21
Decals ... ... ... e 27

FM5212 AND FM5218 MOWER DECK

Mower Deck and Attaching Parts ... ... .. .. 13
Mower Drive ... .. ... . . i iiiii 15
Gear BoX . ... .o i e e 21
Decals .. ... .. .. .. .. e 27

FM6218 MOWER DECK

Mower Deck and Attaching Parts .. ... ..... 17
Mower Drive . ... ... .. ... .. . . ... ... ... 19
Gear BoX . . ... e e 21
Decals . ... . . . e 27

FCSB51 SNOWBLOWER

Entire Parts List ... ... .. ...« ... 23
Decals . . ... . ... . e 27

FCUBS4 UTILITY BLADE

Entire Parts List . . ... .. ... ... 25
Decals . . ... . i e 27

EDL ELECTRIC DECK LIFT KIT
EntireParts List .. ........ ... ......... 29
VB4252 AND VB62 VAC BLOWER
Enmtire Parts List . ... ... ... ... ... ... 31
FCBC BARREL COLLECTOR
Entire Parts List .. ... ... .. .. o 33
FCMGB GRASS BOX

Entire Parts List . . .. .. .. i e 35






REF.

OO DL WA -~

14
15
16

18
19

21
22

24
25

27
28

30
31

33

34
35

8-3250-5

PART NO.

QOOO0O0ONOOOO0O0COOOOOOO000000n0NOOO00O00000

42228
37942
38073
37882
37880
37881
38074
38075
37886
37557
37930
37883
37816
37917
37918
37872
379156
38056
37914
37824
37913
37860
37820

S 37821

37912
38076
38077
38078
37937
38078
37888
37771
38080
3790
42230
398203
39205
39200

MODEL FM52R MOWER DECK
MOWER DECK AND ATTACHING PARTS

DESCRIPTION

DECK - rear discharge 52" . ... ... ... ... . oo
SHOE -skid L.H. ....... ... . . .. i
SHOE -skid R.H. .. .. ... . .. i

BEARING - spindle 7/8

HOUSING -spindle . .. ... ... . i i s e
SPACER -spindle . ... ... ... ..ot ..
SHAFT - spindle L.H. rotation . ... ........ ... ... ...,
BLADE - L.H. rotation . . ... ... .. e i
WASHER -blade ..... ... ... .. ... . . i
BOLT - 3/8" - 24 x 1-1/4" . . . . ... i
BLADE -R.H. rotation. . . ... .. ... i
SHAFT -spindie . .. .. ... e
WHEEL -gauge ... .. ... .. ... .. ittt

TIRE-11x4.00-5 .. ... . . . . i,

RIM - B e

BEARING -~wheel ... ... ... ... . .. i
AXLE -gauge wheel . . . ........ . .. .. ... i
BOLT - 1/2" - 13 x 6-1/2" . . .. i e
FORK -gauge wheel . . .. ... .. .. .. . i,
BEARING - 17 . . e e e
MOUNT -gauge wheel . ......... ... ... . .. ... ..,
COLLAR - 88t 17 L e e e e
BOLT - wing 3/8"" - 18 x 4-1/2"" ... ... ... ... ... ... ..
NUT - gauge wheel handle 3/8” - 16 ........... ... ...,
BRACKET -gauge wheelmount .. ....................
SPACER -idlerpulley . . ... ... . . . e
PULLEY -idler B . ... ... . et ns
PULLEY - spindle 4-1/2'" . . ... ... .. . i
SPACER -idlerpulley . . ... ... e
BELT -deck . ... ... e e s
WASHER - spacer ... ... ...t
KEY - 3/16" x /168" x 1" .. i e
TIGHTENER - belt . . .. ... e e
BOLT - 1/4" - 20 x 4" .. .. e
COVER - R H. . .. o
COVER - CoNtar . .. it et i e e e
MOUNT -gearbox .. ... . i
COVER - LLH. .. . i e s

REQ'D

- ek 3 B = m WW S NNEBERPNNPRONN =S =2RONNNR S WWRWO ===

May 1992



T4




8-3250-7

PART NO.

OOOOOO0OO0O0O00000000cO000a0O0000000

37827
37892
37894
378898
37877
37875
38083
37587
37588
37900
375606
38589
38096
37590
37693
38084
380856
37757
38086
38087
38088
38089
38080
37748
37560
38091
38082
37591
37592
38093
38094
37898
37734

MODEL FM52R MOWER DECK
MOWER DECK AND ATTACHING PARTS

DESCRIPTION
SCREW - thumb 1/4”

S20 % M2 e e

PULLEY ~gearboxinput . . ... ... i e

BELT -drive .. .....

.......................................

GEAR BOX - angle drive {see page 21 forservice}. . ................
ANGLE -gear boX MOURT . .. .. ... i ittt c e

GUARD - bhelt . ... ..

BOLT - 3/8" - 24 x 1-

SCREW - #10-32 x
NUT - lock #10 - 32 .
WASHER - spindle ..

.........................................

T LM e
2 e e e

.......................................

BREAKER - circuit TO @MP . . .. - o ittt it e et i e e e e a s
PIN - clevis 172" x 1-1/2" . i e e

PIN - cotter, hair ...
LOCKWASHER - 1/2"
NUT - /2" -13....

.......................................

......................................

BOLT - 174" - 20 % 3/4™ . ..
BOLT - B/16" - 18 x 17 L e e e

LOCKWAGSHER - 1/4”

BOLT - B/16" - 1B x 3/4" ... e
BOLT - /18" - 14 x 1-HA&" . e
LOCKWASHER - 7/16" . .. i s

NUT - 7/16" - 14. ..

.......................................

BOLT - carriage 5/16" - 18 x 1" ... .. . e
LOCKWASHER - B/16" .. ... e s

NUT - B/16"" ......

.......................................

BOLT - carriage 5/16" - 18 x 3/4" . .. ... . e
BOLT -carriage 3/8" - 168 x 17 . ... . i i e

LOCKWASHER - 3/8"
NUT - 3/8”" -16....

BOLT - 3/8"" - 16 x 1-
BOLT - 3/8"" - 16 x 2-

.......................................

L S
L 2

BOLT - 5/16" - 24 x 314" L e

NUT - lock 1/4" - 20

REQ'D

WN = WA= B GO RN =NBRORNINN-ONN— = o220

May 1992






MODEL FM4212 AND FM4218 MOWER DECK 9
MOWER DECK AND ATTACHING PARTS

REF. PART NO. BESCRIPTION REQ'D
1 C 41249 DECK - 42 1
2 C 38208 CHUTE - foot guard . . .. . ... . . i 1
3 C 39209 MOUNT - foot guard. . .. .. ... e 1
4 C 41255 COVER - pulley ... . e 1
B C 41259 COVER - CBILBT . . .. o e e i 1
6 C 38063 COVER - LH. e 1
7 C 38451 SHOE - skid L.H. ... .. 1
8 C 37810 ROLLER - anti-scalp . ... . ... 1
9 C 3791 SHAFT -roller .. .. e 1

10 C 37912 BRACKET - gauge wheel mount .. ... ... .. ... . . ..., 2

11 C 37913 MOUNT -gauge wheel . . .. ... . ... . .. . . . . 2

12 cC 37914 FORK . e 2

13 C 378915 AXLE - wheel . .. .. e 2

14 C 37916 WHEEL - gauge . ... .. 2

c 37917 TIRE - 11 x 4.00 - 6 . . 1
C 37918 RIM - B 1
C 37872 BEARING -~ wheel ... ... .. . 2

15 C 38058 BOLT - 1727 - 13 X B-1/2 e 2

16 C 37820 BOLT - wing . .. .o 4

17 C 37921 NUT -gauge wheelhandle . ... ... ... .. .. ... ... . ... ... 4

18 C 37505 BREAKER -circuit 10 amp .. .. .. ... . 1

19 € 37860 COLLAR - set 17 L e 2

20 C 37824 BEARING - 17 e 4

21 € 37922 PIN - “fas-tatch’ .. .. .. e e 1

22 C 38095 PIN - deck ..o e e e e e 2

23 C 37924 PIN - cotter, hair . ... .. e, 2

24 C 37925 MOUNT - deck . .. ... e e 1

25 C 37926 SPRING - 1

26 C 37927 SCREW - thumb 1/4" - 20 x 112" . ... 4

8-3250-9 May 1992



10




REF.

L 3P Ui W

8-3250-11

PART NO.

OOOOOOOO0OOO0O00000aOcO0O0000a0000n

41269
37875
37877
37878
37879
37880
37881
37882
37883
37884
37885
38036
37886
37557
37887
37888
37889
37890
416568
37891
37892
37884
37896
37897
37898
37889
37900
377
37801
38037
37887

MODEL FM4212 AND FM 4218 MOWER DECK
MOWER DRIVE

DESCRIPTION

MOUNT -gearbox . . .. . ..o e e
GUARD - belt . . o e
ANGLE -gearbox mount ... ... ... ... . ...
TIGHTENER - belt . . . oo i e e e e s
TIGHTENER - bBelt . . .. o e e e e e
HOUSING - spindle . . .. ... ... i
SPACER -spindle . . ... .. .. e
BEARING -spindle . ... ... ... ... . . i
SHAFT =spindle . . . ... ... e
SHAFT -spindle . . ... ... . e
BLADE - {4218) . ... e e e e e e e
BLADE - (42712) .. . i e e
WASHER -blade .. ...... .. ... . e
BOLT - 3/8" - 24 x 1-1/4"7 . . ... e i
PULLEY -spindle . ... .. .. . . i
WASHER - Spacer . ... . ...t i e
PULLEY - spindle, double ... ... ... .. . .
PULLEY -gearbox output .. ... .. .. .t nrne-

HUB -pulley . ... . e
PULLEY - ddier . ... e e e e e e e e e i e e
PULLEY -gearbox input . . . ... ... ...
BELT - drive . . . . e e
BELT - QeCk .ot it e e
BELT - deCK ..ottt e e e
GEARBOX -seepage 21 forrepairs. ... ... . .o
BOLT - B/1B" - 24 x 314" . . e
WASHER - 6/16"', 10 ga. .. . ... o e e e
KEY - 3/168" x /18" x 17 . . .. e
BOLT - 174" - 20 x 4" . . e
PULLEY - spindle (4212) . . .. . .. e
PULLEY - spindle (4218) . . . . .. . i i

11

3
m
Q
o

—‘—‘Mc}wwm"—‘—‘-—‘—‘Mﬂﬂdwmmwww—‘mmwww‘—‘--"--"—'

May 1992






REF.

DO~ Wk =

8-3250-13

PART NO.

OOoOoOOO0O000cOoOO0-00000000000000000

113~
192-
128-
131-
113-
185-

38210
39208
39209
39204
39203
39200
37942
37810
37911
37912
37913
37914
37915
379186
37917
37918
37872
13-2418
37920
37921
376056
37860
37824
37922
29682
29028
37927
37843

3
18
101
71
1
102

C 37893
C 37758

192-
129-
192-
128-
113-
111-
182-

20
102

23
1056
102
202
528

C 37588

111-

203

MODEL FME212 AND FM5218

MOWER DECK 13

MOWER DECK AND ATTACHING PARTS

DESCRIPTION

DECK - 562" .. ... ... ........
CHUTE - footguard ..........
MOUNT - footguard . ... ... .. ..
COVER -pulley .............
COVER -center .............
COVER-LH................
SHOE -skid ................
ROLLER - anti-scalp ..........
SHAFT -roller .. ......... ...
BRACKET - gauge wheei mount .
MOUNT - gauge wheel . .. .. ...
FORK ............ ... ......
AXLE -wheel . ..............
WHEEL -gauge ... ..........

TIRE-11x4.00-5........

RIM-5B" . .. ... ..., .....

BEARING - wheel . ... ... ...
BOLT - 1/2" - 13 x 6-1/2"" .. ...
BOLT ~wing............. ...
NUT - gauge wheel handle . . . ..
BREAKER - circuit, 1Camp.....
COLLAR -set...............
BEARING - 1" ..............
PIN - “"fas-tatch”™ .. ........_.
PIN-deck .................
PIN - cotter, hair ............
SCREW - thumb 1/4"" - 20 x 1/2"
SCREW - wing 1/4"" - 20x 17" ..
BOLT - 1/4"" - 20 x 3/4" ... ...
LOCKWASHER - 174" ... .. ...
NUT - 1/4" - 20, ...........
NUT - 1/4"7 - 201ock .........
BOLT - 1/4" - 20x 1" ... .....
WASHER - 1/4" . .. ..........
FITTING — grease ...........

SCREW - set b/16"" - 18 x 1/2"" square head .. .. ...... .. ... .....

LOCKWASHER - 5/18" ... ....
NUT-5/16""-18............
LOCKWASHER - 1/2°" ........
NUT - 1/2" -13.............
BOLT - 6/16" - 18 x 3/4" .. ...

BOLT - 5/168™ - 18 x 3/4" carriage . . - . . . . . . i i

SCREW - #10 - 32 x 1/2"" .. ...
NUT -#10-32 ... ... . ...
BOLT - 5/16" - 18 x 1" carriage

REQ'D

..............................

MNMNNNRONDNOONMN =SNNNNNRD S BN =N BN S RORNNNRN - S S oo

May 1992



14




MODEL FM 5212 AND FM 5218 MOWER DECK 15
MOWER DRIVE

REF. PART NO. DESCRIPTION REQ'D
1 C 38205 MOUNT - gear BOX . . . ... i e e e 1
2 C 37875 GUARD - belt . . .. e e e 1
3 C 37877 ANGLE - gear box mount . . .. .. e e e 1
4 C 37928 TIGHTENER - belt . . ... e 1
5 C 37880 HOUSING -spindle . ... . i et e e e e e aas 3
6 C 37881 SPACER -spindie . . ... .. e e e e s 3
7 C 37883 SHAFT - spindle . . .. e e e 3
8 C 37884 SHAFT - spindle, [ong. ... . e e e e e i 1
9 C 37882 BEARING - spindle .. ... . e 3

10 C 37330 BLADE - mower {(FMB218) . . . ... ... . e 3

10 C 38042 BLADE - mower {(FMB5212) ... ... .. ....... e e 3

11 C 37931 PULLEY -spindle . .. .. . i e e 4

12 C 37932 PULLEY -gear box output . ...... .. . . . . s 1

13 C 37892 PULLEY - gear boxX input . . . . ..o it 1

14 C 37933 PULLEY -idler, large . . . .. .. . e e e e 1

15 C 37934 PULLEY -idler, small .. ... . . e e 1

16 € 37935 BELT - deCk . ... e e e 1

17 C 37894 BELT - drive . .. e e 1

18 C- 37898 GEAR BOX - angle drive {see page 21 forrepairs) . . ..., ... ... ..... 1

19 C 37888 SPACER - washer . . ... e e 12

20 C 3790710 BOLT - 14" - 20 x A" e e e 1

21 114 102 BOLT - B/18" - 24 x 314" e 3

22 C 37900  WASHER - 5/16" - 10 ga. . . ... ... . e 3

23 C 37886 WASHER - blade . ... ... .. .. . e 3

24 114- 201 BOLT - 3/8" - 24 x 1-1/4" L e e 3

25 C 29581 KEY - 3718 X 1 e e e e 6

26 C 37937 SPACER -idler pulley . .. oo i e 1

27 113~ 312 BOLT - 7716 - 14 x 1-1/4" e e 12

28 192- 22 LOCKWASHER - 718" o e e 12

29 129- 104 NUT - 7/16" - 14, .. .. e e e e e e e e e e 12

30 113- 257 BOLT - 3/8" « 18 x 2- 12 o e 1

N 129- 103 NUT - 378" e e e e 1

32 192- 21 LOCKWASHER - 3/8" . e e e e 1

33 113- 208 BOLT - 3/8" - 16 x 1-1/4" . i e e e 1

34 131- 71 NUT - 1747 - 2000k ... e e 1

35 111- 371 BOLT - /B =16 x 17 Carmriage . .. ... et i 1

36 113- 103 BOLT - 5/18" - 18 X 1/ . o i i e e e e 4

37 192- 20 LOCKWASHER - 5/16" L . . i i e e e e 5

38 113- 102 BOLT - 6/16" - 18 x 8/4" . . . 1

39 129- 102 NUT - BB = B . et e e e e e 1

40 113- 1 BOLT - 114" - 20 x 112" e 2

41 182- 19 LOCKWASHER - 174" . e e aes 2

B-3250-15 May 1982






REF.

OO~ -

15
186
17
18
19
20

22
23

25
28

8-3250-17

PART NO.

COoOOOOOO0000oO000000000000000000

41368
41386
41400
41392
41378
41373
37965
37910
37811
37912
37913
37914
37915
37916
37917
37918
37872
38056
37820
37921
37506
37860
37824
37922
38095
37924
37857
37927
37943
37958

MODEL FM6218 MOWER DECK
MOWER DECK AND ATTACHING PARTS

DESCRIPTION

DECK - B2 e e e
CHUTE - footguard . ... ... .. i i
MOUNT -footguard. . .. .. ... . ... . i i,
COVER -pulley .. ... . e e e
COVER -center . ....... ... ..,
COVER-LH.. ... ... ... ... . ... .. P
SHOE -skid LLH, ... ... . e
ROLLER - anti-skid . . ... ... ... ... .. ... . . . .. ...
SHAFT -roller .. . . e e
BRACKET - gauge wheel mount . . ... .. ... ... .........
MOUNT - gauge wheel . . . .. .. .. ... . ... ... .
FORK -gaugewheel............... . ... cuin..
AXLE ~gauge wheel . . .. .. ... ... .. .. e
WHEEL -gauge ... ... . . i e

TIRE - 11T x 4.00 - B . . . e e

RIM - B e

BEARING - wheel . ... .. .. ... . ... . .
BOLT - 1/2" - 13 x B-1/2" . . e
BOLT -wing . .. ..o e e e
NUT - gauge wheelhandle ... ..... .. ... ... .. ... ... ....
BREAKER - circuit - 10amp ... ... .. ... ... .. .. .. ......
COLLAR - set 1 . . e
BEARING - 17 L e

PIN -deck . ..., ... . e
PIN - cotter, halr . .. .. . ... . . e
SHOE - skid RH. .. ... e e e e e e
SCREW - thumb 1/4" - 20 x 1/2" . . .. . . i
SCREW - wing 1/4" - 20 x 17 .. . i i s e s
WEIGHT - tail, 131b. ............ e e e

17

REQ'D

W= 2 RN = BN B BRRON— 2 NN = ol el wd ol wd

May 1992



18




REF.

[tejge Rl Rur A RRCIR SV RN N

8-3250-18

FART NO.

GOoOOOoOOOOOOOOOO0OO0O0000000

41757
37875
37877
37929
37945
37946
37947
37948
37882
37949
37950
37932
37882
37933
37934
38829
37894
37898
37888
37901
37899
37300
37886
37557
37771
37937

MODEL FM6218 MOWER DECK
MOWER DRIVE

DESCRIPTION

MOUNT -~ gear BOX . ... o i e e e e
GUARD - belt . e
ANGLE -gearbox mount .. . .. . ... e e
TIGHTENER - belt . .. . e e e e
HOUSING - spindle . . ... .o oo e e e et e e e e e
SPACER -spindie . . . .. ... e
SHAFT -spindle, short . . ... .. .. . . e e e e e
SHAFT -spindle, 10ng . . .. i e e e e
BEARING -spindle . .. ... e
BLADE . .. e e
PULLEY - spindle ... ... . .. i e
PULLEY -gear box output . ... ... . . . . i i
PULLEY - gear box input. .. ... .. . . . i i
PULLEY «idler, large . . . . . - .o oo e e e
PULLEY -~ idler, small . ... .. e
BELT - dB0K . .. i e e s
BELT -drive . . .. .. e
GEAR BOX - angle drive {see page 21 forservice). . ... ....... ... ...
WASHER - SpaCer ... o e e
BOLT - 1147 - 20 X 4 e e e e e
BOLT - 5/16'" - 24 x 3/4Y .. e
WASHER - B/16", 10 g3 .. .. .. e
WASHER -blade . ....... . ... .. . ... .
BOLT - 3/8" - 24 x 1-1/4" . . e e
KEY - 3/18" x 3/16" x 1" . e e
SPACER -idler pullay . . ... .. e

19

REQ'D

R S e I I~ 7% I o » TP K I 5 3 % B P

ory
N

wd 7 03 LD LW

May 1982



20




REF.

DO~ A WN =

8-3250-21

PART NO.

OOoOoCoOO000000cOoO00O0000

37888
379568
37771
37860
37961
37862
37963
37964
37865
37366
37867
37368
37974
37969
37870
37971
37541
37873
41853

FOR ALL MOWERS
GEAR BOX

DESCRIPTION

KEY - 3/16"" x 37116 x 17" .. ... ... .. .. . .. ..
SHAFT -input. . . ... ... e
BEARING -ball . ...... ... .. ... ... .. ... .....
BUSHING - pipe 1/4” x 18" . ... ... ... ......
RING -retaining . ....... ... ... . .. . ..., ...
GEAR -outputshaft ..... ... .. ... .. .. ......
SHAFT -output. . .. ..
BEARING -ball .. ... ... .. ... .. . ... . . ... ...
LOCKWASHER ... ... ... .. .. .. ..

FITTING - grease 1/4"" NPT . .. ....... .. ... ...,
SEAL -shaft .. ... ... .. . .
GEAR -inputshaft . ... ........ .. ............
PLUG -expansion .. ...... ... .. ... .........
ELBOW -street 1/B” x 80%., .. ... .. ... ... .....
VALVE -relief . .. ... ... ... . . . . ... ...

21

REQ'D

—_ e ek i end B wd )OO L) AD e e R RS e

May 1892



22




REF.

DO~ m Wl =

8-3250-23

PART NO.

COOoOOOOOcOoOOOOO0O0OOOOOOnOOOO0naooO0nan

39295
39286
38306
395238
38839
38579
392489
39300
39342
38307
38048
39309
38340
39045
39303
39038
39341
38862
38973
38619
38638
38644
38961
39024
38816
38970
38891
39308
38310
393056
37932
39311

MODEL FCSB51 SNOWBLOWER

DESCRIPTION

HOUSING - auger 517 . .. ... .. . i
AUGER .. . e
CHUTE . . i i e e e e e e
DEFLECTOR .. ... o e e e e
EDGE -cutting . . . ... o e
RETAINER .. .. . . . e
GUARD -chain . . . .. ... .. e
GUARD -belt . ... ... .. .
CABLE ~chute 1/8" x B4™ . . . .. .« i
CLAMP -chute. .. ... .. .. . i e e
RETAINER -cable . . . ... . ... .. . .. . .
PULLEY -cable. . ... .. o i e
SPRING . . .
BRACE -extender. . ........ ... .0
EXTENDER - R.H. .. ... . o
EXTENDER - L.H. . ... .. . e e,
NUT -wing .. .. . e
SPROCKET -auger . . ... . i e e e
SPROCKET -idler . . . . .. .o e
SPROCKET -drive . . ... . it i e
BUSHING - sprocket .. .. ... ... .. .. .. . i
CHAIN - drive #40 . ... ... ... . e
BEARING - 3/4" . .
FLANGE - bearing 3/4" ... ... .. .. .. . e
BEARING - 17 . e
FLANGE - bearing 7" . .. ... .. o i
SHOE - skid . . .. .. e
SUPPORT ~cablepulley . ... . .. o o i i
HANDLE - . e e
SHAFT -drive .. ... . . i e e
PULLEY -drive . ... .. . i
CLAMP -cable . ... ... .

23

REQ'D

May 1992



24




REF.

WO~ b WN -

8-3250-25

PART NO.

39312
39313
38922
38892
38943
38420
37815
38825
38689
38086
- 91
37583
37576
37590
393986
37589
38097
37588
38682
37560
38090
37999
37748

wﬂOOOOOOOOO
[

OO0 OOaoO0n =

MODEL FCUBS54 UTILITY BLADE

DESCRIPTION

BLADE - B4
MOUNT - pivot . . . e e e e
MOUNT -blade ... ... . e
PLATE -skid .. ... o
EDGE - cutting . .. oo s e e e e e
BUSHING - pivot ... e
SPRING - trp . . .. e e
PIN -skid plate. . . ... ... .. . e,
PIN - clevis 1/2" e
PIN - hair ...
PIN -cotter 3/16" x 1" . e
NUT - 172 - 13 . e
BUSHING . . .. .

BOLT - carriage 5/16" - 18 x 17 . ... .. ... .. ...,
WASHER - 3/4" . .

.........

.........

.........

25

REQ'D

SRS e RO R S PRI DA QD o R R =3 md R b ol

May 1982



26

A CAUTION
— WHIRLING BLADES
@) KEEP HANDS AND

FEET CLEAR

A CAUTION

DO NOT OPERATE THIS MACHINE

(2}, WITHOUT ENTIRE GRASS CHUTE
OR VACUUM ASSEMBLY FURNISH-
ED BY THE MANUFACTURER.

JU:KOE UPERA ail R UNLES

llEi' { II 'l;:‘

I DANGER

KEEP HANDS and FEET AWAY

CAUTION

WHEN THE VACUUM BLOWER
IS REMOVED FROM THE MOWER
DECK, REPLACE IT WITH THE
DISCHARGE CHUTE.




REF.

O A -

8-3250-27

PART NO.

aooon

37481
37483
37494
37492

DECALS

DESCRIPTION

DECAL - caution {whirling blades)

fmowers) .. ... .. ... ..

DECAL - caution (grass chute} {mowers} . . .. ............. .. ... ...
DECAL - danger (guard} {mowers and vacuum blower} . .............

DECAL - caution {vacuum blower)

27

P e

May 1992



28




28
EDL ELECTRIC DECK LIFT KIT

(Optional)

REF. PART NO. DESCRIPTION REQ'D
1 C 37529 ACTUATOR - It . o e e e e e e e 1
2 C 38023 MOUNT - 80tUaL0T . . . e i e e e e e e e e e 1
3 C 35034 ADAPTER -deck Hft . . . ... e 1
4 C 39032 NOSE -~ cable mount . . .. .. e e e e e e 1
<] C 35314 BRACKET - side, cable mount . . . .. .. . 0 it e e e e e 1
6 C 38824 PULLEY - cable. . oo e e e e e e e 2
7 C 37618 BOLT - U e e e e e 2
8 C 39338 CLAMP - cable . .. o e e 2
9 C 38086 BOLT - U e e e e e e e 1

10 C 39339 THIMBLE - cable . . .. .. e e e 2

11 C 37758 NUT = /47 = 20 . . o e e e e e e e 3

12 C 37757 LOCK WASHER - 174" . i e e e e et e et e e e e e e s 3

13 C 38084 BOLT - 1747 -« 20 3 314" . . e e e e e e e 1

14 C 37789 BOLT - 1747 - 20 2 17 e e e e e 2

15 C 38085 BOLT - BB -~ 18 X 1 i e e e e e e 4

16 C 37750 BOLT - B/167 - 18 X 27 e e e e 2

17 129- 102 NUT - B/1B7 - 18 . e e e e e e e e 8

18 C 37748 LOCK WASHER - B/16" . . .t it it et e e e e e e et (S

19 C 38615 BOLT - 1727 e e e e e e 1

20 C 39396 NUT - loek 1727 - 18 o i e e e e e e e e e e e s 1

21 C 38598 CABLE - it BA’ . e e e e e e e e 1

8-3250-28 May 1892



30




REF.

OLOeONOUbhWN= =

8-3250-31

FART NO.

OOCOOOCOOO0OoOO000000000

38395
38396
38397
38398
38399
38400
38401
38402
38403
37773
38404
38406
37895
38407
37771
37706
38408
37993
37837
38408
37922

MODEL VB4252 AND VB62 VAC BLOWER

VAC BLOWER

DESCRIFTION

HOUSING - {for VBAZB2) . . ... e e
HOUSING - {for 62" deck) (for VBB2Y . .. .. ... ... ......
CAP - bloWer . ..o e e e e e e
PLATE - bearing . ... . it i it e et e e e
BLADE -biower ....... ... .. . . . e
GUARD -belt . . . o e e e e e
BUSHING -idlerarm . . . . ... .. . i i i i e e
ARM -idler . ... . e e e
TUBE - lubrication. . . . .. ... ...
FLANGE ASSEMBLY -~bearing. . . ...... ..o nnq..

BEARING - 3/4" . . . e e
PULLEY - drive . . ... . i i i e e e e e e e
BELT - blower drive {for 42’ and 52'' decks) (VB4252)
BELT - blower drive {for 62" deck) {for VB62) ..........
KEY - 3/16" x 3/16" x 1" . ... .
PULLEY -idler . ... .. i i e e e e nns
SPRING -clutch . .. ... o
FITTING - lubrication 1/4" - 28 selftap ...............
SPRING . ... e e e e e
WEIGHT - counter (for 42" and 52'' decks) (for VB4252)
PIN - “fas-tatch’ ... ... . e

31

REQ'D

e et T T T Y ROt SVt Wy N, TR Y I [ U NI RE S G

May 1992



32




REF.

000~ 0T S5 L R

— ok wd =
LWy = QO

8-3250-33

PART NO.

oOooo0OOOO00000

38b84
38411
38412
38413
37922
37581
38414
38415
38416
38417
38404
38418
38419

MODEL FCBC BARREL COLLECTOR

BARREL COLLECTOR

DESCRIPTION

BRACKET ~harrel mount . ... ... .. ... ... inn...
PIN - fas-1atCh’ . . . i e e e e
WASHER ~bodymount . .. ........ . ... .. ..,
LID - barrel . . . e e
DEFLECTOR . . . e e e e
SCREEN . . . .. e e e e e
MOUNT - lid. . ... e e
SPRING ... ... . . e
CLAMP - hosSe . ... i e e e e e
HOSE . . e e e e e e e

...........

33

REQ'D

PR N P N N i S B o I R Y

May 1992



34




REF.

PO U S S G
CRWUNSOLONDO S D WA =

B-3250-35

PART NO.

OOOOOO0O=000000000000000

29

41763
38426
41533
38897
38898
38430
38431
38432
38419
37631
38433
38434
37765
37748
38435
- 102
38436
37584
38085
38086
37629
37735
39289

MODEL FCMGB GRASS BOX

GRASS BOX

DESCRIFTION

BOX - grass . .o it i e e e
DOOR .. e e
MOUNT -bBoX. . ... e e i
LINKAGE - door L.H. {shown) . . . .................
LINKAGE -door RH. .. ... ... . .
TUBE . . e e e e
PIN -pivot . . .. e e e
CLAMP - hose ... ... e e e
HOSE - BB . . e e
GRIP-handie .. ...... ... .. . . i
ROPE . ...
SPRING ... ... e e s
WASHER - B/16" . . . e
LOCK WASHER - 5/16"" . .. ... .. .. i
BOLT - 8/16"" - 18 x 1-1/4"" . . . . .. .. .. . . ... ..
NUT - 5/18" - 1B . ... e e e e e
WASHER - 7/168" . . . e e
PiN - cotter 3/16"" - 1-%/4" . . ... ... . .. ... ... ...
BOLT - B/16" - 18 x 1" . ... i
BOLT - 5/16" - 18 x 3/4" . ... . . i
PIN -cotter 1/8"" X 17 . ... e e e
WASHER - 1/4%"
PIN - door .. .. e e e

.............

35

REQ'D

;_n_am_nf\;_m_a_n_n...l._n.a

—_“N=bhRphoMNOND

May 1992



NUMERICAL INDEX

36

[
121
al

PAGE

PART

REF.

PAGE

PART

REE .

PAGE

PART

LI
fo
= i
E

NO.

NO .

NO.

NG .

NO .

NG,

N,

it

D DD O e et ek A ON O N ST ) Y 0 0 T ST T LD A D e P P (a0 I et TR AR U RO R E A R g T T et PN e DU R WD WD N D

[ T T o s A e i B R R e ] [ S ST W G A & e ST VIR oV I o o e T oS B S VRV IR G S SRt il e e e i A A

D¢37,rﬁ_0,37:r30‘37f5&.,37,593?,".30”3?50;3793937593?WEQ,37O««J-/t;SQ,.?.Q‘,Q,.?Q._37,59q~rﬁ5p30y3_3QNSGQW,SQ,_D‘
i —— — ok ot —4 e et — s — it — Yy —t — e et e e e Ry i i ot

e e NN e - o S NN O O O NN OO R OO O r et o e DN O D T D P e 0 DO O e S OO O T SE T s P
ot e i el o o ek mmd = e md oA aed woed ped vmf et e e med sl v e el ped el OO D I IN N N N NN N OIS NN NS NN N 0 Y OO 00 M 0 0% M
90490_9gﬂaggﬂaggggq;9010490499990,90,99Q;Q—QJO._999999Q«Q,O;Q,Q/Q,Q,gggggggn_gggauggggauﬂmgggﬂ,
T TR S S e N R e N o e e N A N N L L S N e N T T N A SN VU SN A A S A o o O O O LA A AT A B B e A A A A A
3315311313331 PSR R R Rt Rt et Lt Rat e W e sl oW aa W es W ar M an Tt anth o St Mol ot B as M B at Bles B er A ar il urliat T ol ot T ot B o San M ot T o S o Mot T an S o ot BE A TR S S aETR At A B

[SESEEESECES R SRR SRR R SRS R AREE SE SRS IS RIS I I T T RS I IS TS SRR A A A TR e B A [ e L T 0 & S0 IR A M LA & e S S S SN LS S

= o [ C had NS oM OO MO h S 0o P 4 0 D O T el O D
N N D T D a2 10 LA D LT D I AD DD 06 O emd O P e G e O e O DN i £ 0 s el e om0 O e e £ O e e O PN 00OV et D NN T SN N P N Y D

w/.!mﬁ\mnu,,?.sl:JQ.llSlSﬁJlSSlrJO»ﬂdqirDir)lrj.IA_..}Q«\Llﬁywlﬁdowliia/lSQ«?lSO.“ll_I.lrﬁﬂ:..i?..419_w.,,,lwwﬁu,ﬁjlrﬂmo«nylmf
wand el s R S i ] s | — — — ] ] g pl e ] gt ] et o pemd e i B} o =t = i el e sl =i e ot puarf s, -

I I T P P e B N I O O A e NN N M O 2 G I E O OO OO OO O~ NN 4 OO RO OO0 el OO0
e P P P P e e P M O OO OO0 O OOOoOOD OO OOV OEOOVOIOOONG OO NSO OO OO OO0 00
el R e R il e R e R st R R R s R s e sl e RraReslealeriivalcallcalsiNos e QoaRoeloclis el solcafli el oo NosRisRsvRaa ool ol e livalicc Ros e e livaliee Jos o e o foniiealioe - jcaiie e Ll Ul e Lo LR LIS AR LIS L= 4]
F N e N N I T T T L ST S e e e e N S e L N O e O e e S e T v S S S S R O T T e e e e e T A A A At AL A S T A A
[ar B anNes N anliog 3333353«}%31333333311.111.53_5?1.31 LB as .Ja.!w.J133333133«‘.33133 bt se N oo Thas I oo W on Tt T o ot Bt
o0 L AR I B TR I SR v B G A i S ] A A S S A S S S DA 0 G Al SR S SR R 0 T A O APl 0 A0 S U VA A B i ADC VI

THF9L0

0~y U N [Sali et s ulian] oDy O™ W O -2 0 s O N e e < 30D = Oy OO 3 D 6 0 OV et T O R 8D e P O DO DO Oy
R I R B B P A L ' R 2 A s Rt I IR SRS Y- VS BTSRRI T - O SN U < IR ST o I S T S e B B e Wi T o ot ol It I S T T e e B S B

T EY TP P e A Y P O S S N N I N S I S S S T P S O T = N W D I s OV R W = O = e U Y I 0 P U T P U T
— e N Y — g — [ St s I ot l ot} o [at s —t ¥ £k Ty I e oF MY — O e 1y O el el £ L Bl

13

T = M S NN S A N OO OO OO N MI OO0~ SN mEO OO0 COr OOt~ U =T OO NN Y
NV O OCOONTIMINNBDRNEOD OGNS NMIOIM TS G IS PP T A NN D WD WD D
CHY -T2 NN N O NN N OO O N D NN D O A S P b P P P P e S P P P R M DD DOm0 ol
faat o W N N S L S A N N L TR T N N A N Y A L N SN S T AT T T S S S AN S L A A AT N e TR A A N AN A S L A o N L T T T ST AN A B A A A S O AT A Y
22233333333]!J«J,..)3333333ﬁ;33‘“331}1;31)3331.“335334\431333333333«)33}333}3«J333ﬂ»

oo oE

[SRORAROEGRARARENEENSREESESREE SRR SEAEAEGE SIS N ORI R SRS RS RSO G I S Sl SR T A STk R B B0 B 5 S0 I SO (e T o0 S 0 Gl Sl W i

('537872



37

NUMERICAL INDEX

REF .

PAGE

RET. PART PAGHE REF. PART

PAGE

PART
NO.

HO

M

NOD .

NO . HO .

HO .

NGO,

HO .

- 3 -t o4 [l o N O o o o T A ' O 24 OO NI S GO LD DD 4 O U
— e AL P U A D el D O 0 0 el et DN D P O ED e 0 0T e O e 90 = N U D = o O e O e T U e et DT N et N R R Rl R Rt Nt R Rt e

1_335_.J3E1.,QJO,3nwv33333ﬂ35d¢3331%33‘J,\JSPJQ.,G»U,«Jaﬁgrﬁﬁwﬂrﬂ:ﬁ?liwi__,rvf_f_ISt;G_rJ.lr)SnJ35,3%,37._5*.3“5;?"53—»3
R I e T S T S T e i ot I AN o W SN HE N JE AN IR SN S S VI At AN SV S S S A S S AN o e R e R N s N s It e Rt B I e R R

CEHyemd ol e Y O O 0 2 OO O

O O~ SO0 OW D
58033&5—388Q.Q«OS{DBQMD.O~356780,Oi231uEBJG12660,50«048aﬂw82603873380223 ok ged ped O8] O gy e
OO OO DO RO OO0 OO O mriwimuw MM I TOOSTOIWNP OO IO NNMm o

OO NN N NNGENMNEN NN NNOMEOIMO MO EOMEOMeIOEOEOEOM NN NN M nOSSNONe e ERE
T oh OO gu.QQ9990¢990,0,90,Q”Q.Q,OJQ.Q,G_Q,GQ0._9990‘0.O,OfllljllEliiiilllzzllln\.333333333&

3!3333111213113313333313115313J!1llllﬁﬁhhﬁhhﬁlh,ﬁhhhifufn lllll R i

PR ARl O A O ol T A A A 0 i L L 0 S S A SRR I S A e G GO SO AT el S S T A e S S R el B o
1
i o ~ — 0 e T oM O = D T D O e} Lo o ™Mo -~ A
H b O ] ad PN Y e B ALY P O O i el e e e O 0 T P 80 OB i = B0 D Y T D D P i et g P R e A% e £ O O o OR TN AL OO0 e N ST T 2 S U D DN O e N D ey e
£

LS L0 ) v wmd e v el bt i it g ] M e e el Y Y O M M N N NI O MM OO MmN G OO O N M m o Oy O O
[t o I o R e W B e s W o Wt T oo Was B ar W e W e W oo W s MW as Mo Was W oot on Wan i on' Was lh o T ur Il VS o8 T o W o M ag' B o WA T o M a ™~y CUDN OO OV N OO O N Y 0 0 O O O BN T O OO N Y N

CONNON OO ~NMNM-2 TN OO NIV OO oCoD NSNS MOINGOGOFINNANSRONOGOM - OMMm3 oS
OO O OO OO0 A"~ A A A A A NN MO OO DO A AT OO~ NN OO ONNM SO NNmMmm
COOO0OMMMME S T FFFFTFFFFF ST FFFFIFFF T IS GG H ST FONONOOODOOOUDODODDNDOOOTOOOOO
[>oRrsReeNioReclafec e al s N raloe o ralocN il calso N oRoelialls el sl raR e Noal o Bo el so R ool Rl o loas Moal e oo RosNoalor collcallc s caf sl vall sl vosa R sl sali o il ea v eaflonfoiliss R el el os R iR v R o LR L}
[t T Bt W e T an T B s B T i e W o T s B e B e T i e B B s W e W s B T e W N e N e R e R RN RN N R R R Rt R B Bt 1o T ng B ot B ot T st o Mot W oMot Sad I or B At TR oS ot W'l o B aw N o M o S oo 2 TR A SR o B o TE 0 ot S8 o

[SRARTRESS RS SR SRANSRARIRLRARARARSRSEARSRERGESNSELREESN SRS N SRS N SRS BAREEARS EAN RV R RS BEJARGRSRSRIRSRE RS RS ESEAEREAESY BESEE RS RS IO o
b
i T2l s D € O — ey ~F U P DT e e GO U N 3&,570213258&95678:..5?36228
i O O P N Y U AD P L0 e e YN e 05 T W WD P P B0 0 et et e e o 0 o O S O e e 0 I B0 O O O D Y ST U e D) et el 00 e U0 A0 T A AL DD WD T O
i

R N < T =T T« TN N R N i e A e e e B e I R I R T e I N T BT SN 0 S TR Te R T A ST W Ta BT I Ta R T T o T S S+ (I A« S TR S T o N S S S ST S S e
s g ol i awd pd ol g e emd el N T O N OV 0N o O SN O S O DN O O O e 0 03 O e e eed vt ™~ ™ 1 ™ e

HNMEOONORDOORRHOHANMIINNENR MO NMIOON ORI OYEOOEN SRR OM L NNIND SO0 00N M NN
R R R R R - R R R RTA R NV RV RV R V. RT-RV-IV. V. Y. SV SN S SN S S e (e I G S I AT A R EA R A o LY SN S Y N el ool o o e ol o ol e s e R o R o B e R o R e
OO OO OO OG0 O0C 0000000000000 OOOCOODODOOO0DOCD
PP P P B B e P P e T P e P P P P P P P P P P P P P P P P P P P P G0 60 D B0 QD G0 RR CD T0 C0 CO G0 G0 0 60 60 @0 00 GO D U0 60 10 0 ) D 0 B0 (0 € 0 &5 0 1D @
S R e e R R R R R R b L R R s AR

[ EOR SR SRS E A OSSR AR ARG RAR SR RS RS RS LN GRS R SR ARS LR GES RARVESE ARG RERMR AR SR GRS RS R SRS REEGRARE R & RS RO R RS RO RAEN RS RO IRE SO R SRR ARSI S




NUMERICAL INDEX

38

LX)
=
=

PAGE

PART

s
e
= 1
§

H .

HO .

SO P = Oy P O T e DD T e DD
N ) o 0 N T N ) e 3 ST O T TN T

FaBat B Ria R e Rt b B e R o Tas N ta N EEen Nas NS o S UEI N ol ag N ogt
B e e R R T R A I R R I

HA IO N M F N A et S O OO NN
QOO O QD DD PO e e SN NN N O
[ R e R R e ] [fe] Eas]

IR T S R R A R A S T A R R A R R A |
L« 1N w0 ¢ W i AR NS AR TR R R AR aUE ot o ot SV o
wwd I R ) S ey e 0SS D




